

sanwil Polska Sp. z o.o.
 ul. Lwowska 52, 37-700 Przemyśl
 tel. 16 67 61 671, fax 16 67 61 623
 REGON 180358549, NIP 795-245-68-40
 - 5 -

Przemyśl 19.12.2008

MEDITAP B365

Test report – flame resistance

1. **Name and characteristic:** MEDITAP B 365, polyester knitwear PVC coated
2. **Report made date:** 19.12.2008
3. **Testing method:**
 - Ignitability testing according to PN-EN 1021-1 (ignition source: smouldering cigarette)
 - Ignitability testing according to PN-EN 1021-1 (ignition source: flaming match)
4. **Tests made by:** technologist Rita Krzywonos
5. **Tests check by:** technologist Agnieszka Cicharska

Test results

Tested composition of upholstery fabric	Composition's reaction during tests	Results
Artificial leather Meditap B 365 + laminated PUR foam	Sample didn't go on fire under test and no embers was seen. The cigarette has stopped smouldering after 4 minutes. Damage that appeared was on top layer of sample, which has been in straight contact with cigarette.	Met requirements for cigarette test
Artificial leather Meditap B 365 + laminated PUR foam	Fire did not influence the sample upholstery material during 15 seconds. During 15 seconds of flaming , the tested material has been damaged in measures 96mm/25mm/0mm	Met requirements for match test

Rita Krzywonos



Technologist

Agnieszka Cicharska



Technolog w Dziale Rozwoju